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PARTS TR-6
'L'f)“_“ CODE NO. DESGRIPTION ur;gb REMARKS
1 | 980-080 | REAR COVER ASS'Y 1] INCLUD.2
2 | 937-846 | BRUSH HOLDER 2
3 | 960-083C | STATORASS'Y 110V — 115V 1| INCLUD.4
3 | 960-083D | STATOR ASS'Y 120V — 127V 1| INCLUD.4
3 | 080-0B3E | STATOR ASS'Y 220V -~ 230V 1 | INCLUD.4
3 | 960-0B3F | STATOR ASS'Y 240V t | INCLUD.4
3 | 060-084L | STATOR ASS'Y 220V + | INCLUD.4 FOR EUROPE
3 | 960-083G | STATOR ASS'Y 230V 1 | INCLUD.4 FOR NZL
3 | 960-084M | STATOR ASS'Y 230V 1| INCLUD.4 FOR SAF
3 | 960-083H | STATOR ASS'Y 240V 1 | INCLUD.4 FOR AUS
3 | 960-083J | STATOR ASS'Y 110V 1| INCLUD.4 FOR GBR
4 | 030-830 | BRUSH TERMINAL 2
5 | 857-502 | EARTH WASHER D4 1| TILL 1.1987
6 | 960-085U | ARMATURE ASS'Y 110V — 115V 1 | INCLUD.7.8.48
6 | 960-085D | ARMATURE 120V — 127V 1
6 | 960-085F | ARMATURE 220V — 240V 1
7 | 600-2VV | BALL BEARING 6002VVCMPS2S 1
8 | 627-VVM | BALL BEARING 827VWMG2EPS2S 1
8 | 937-847 | BRUSH CAP 2
10 | 960-087 | HOUSING 1
11A| 960-088 | TRIMMER GUIDE ASS'Y 1 | INCLUD.12A 58
11B| 860-125Z | TRIMMER GUIDE ASS'Y 1 | INCLUD.12B,58 FOR FRASUI
12A| 860-116 | GUIDEPIN 1
12B| 860-126Z | GUIDE PLATE (8) 1| FOR FRASUI
18 | 999-021 | CARBON BRUSH (1 PAIR) 2
19 | 960-058 | KNOB BOLT M6X17 2
20 | 980-082 | WAVE WASHER 2
21 | 960-085 | COLLET CONE 6MM 1
21 | 960-114Z | COLLET CONE 6.35MM 1
22 960- 096 COLLET NUT 1
23 | 980-097 | SUB BASE 1
24 | 949-321 | FLAT HD. SCREW M4X8 (10 PCS.) 4
25 | 960-098 | SCREW (A) 1
26 | 960-009 | BASE 1
27 | 949-425 | WASHER M8 (10 PCS.) 1
28 | 931-701 | BEARING LOCK 2
20 | 930-153 | SUPPORT (B) i | FOR NOISE SUPPRESSOR
30A| 984-750 | TAPPING SCREW (W/FLANGE) D4X18 2
31 | 500-212Z | CORD 1 | (CORD ARMOR D8.8) FOR ASIA
31 | 500-2237 | CORD 1 | (CORD ARMOR D10.1) FOR SIN
31 | 500-2267 | CORD 1 | (CORD ARMOR D8.8) FOR OCEANIA
81 | 500-231Z | CORD 1 { (CORD ARMOR D8.8) FOR SAF
31 | 500-234Z | CORD 1 | (CORD ARMOR D8.8) FOR EUROPE
(W/O TERMINAL)
31 | 500-241Z | CORD 1 | (CORD ARMOR D8.8) FOR USA
31 | s80-112z | corp 1 | (CORD ARMOR D8.8) FOR HOL
31 | 980-113Z | CORD 1 | (CORD ARMOR D8.8) FOR SUI
31 | 971-676Z | CORD 1 | (CORD ARMOR D8.8) FOR EUROPE
(W/TUBE(D))
32 | 953-327 | CORD ARMOR D8.8 1
32 938- 051 CORD ARMOR D10.1 1
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PARTS TR-6
r-';TE_“ CODE No. DESCRIPTION ur;%o REMARKS

33 | 960-288 | CORDCLIP 1

34 | 994-273 | NOISE SUPPRESSOR 1

35 | 956-780 | SWITCH (2P SCREW TYPE) 1

35 | 960-118Z | SWITCH (2P PILLAR TYPE) 1 | FOR EUROPE

36A | 982-034 | TAPPING SCREW (W/WASHER) D4X12 2

37 | 980-100 | SWITCH COVER 1

37 | 960-115P | SWITCH COVER 1| FOR USA

38 | 958-705 | TAPPING SCREW D4X25 5

39 | 849-423 | WASHER M4 (10 PCS.) 5

40 | 938-660 | WRENCH 17MM 1

41 | 960-101 | WRENCH 16MM 1

44 | 980-104 | STRAIGHT GUIDE ASS'Y 1 | INCLUD.45

44A | 960-133 | STRAIGHT GUIDE (B) ASS'Y 1 | INCLUD.59,68,68 FOR FRASUI

45 | 960-058 | KNOB BOLT M6X17 1

48 NAME PLATE 1

48 | 980-108 | HEX. HD. TAPPING SCREW D4X60 2

49 | 980-111 | TAILWASHER 1

50 | 944-458 | HEX. BAR WRENCH 4MM 1

51 | 981-373 | TUBE (D) 2

52 | 848-500 | RIVET D2,5X3.2 (10 PCS.) 2 | TILL 12,1086

53 | 960-119Z | RUBBER PACKING 1

55 | 938-307Z | PILLAR TERMINAL 1

56 INTERNAL WIRE 1

57 | 960-110 | TRIMMER SHOE 1

57 | 980-127Z | TRIMMER SHOE (B) 1| FOR FRA.SUI

58 | 980-129 | EYE SHIELD 1

59 | 860-130 | GUIDE (B) ASS'Y 1 | INCLUD.60 ~ 87 FOR FRA,SUI

80 | 960-134 | STRAIGHT GUIDE (B} 1| FOR FRASUI

61 | 060-136 | GUIDEBAR 2 | FOR FRA,SUI

62 | 960-135 | SCREW HOLDER 1 | FOR FRA,SUI

63 | 056-918 | FEED SCREW (A) 1| FOR FRASUI

64 | 673-488 | RETAINING RING (E — TYPE) FORD5 SHAFT | 1 | FOR FRASUI

65 | 935-295 | SPRING 4 | FOR FRASUI

86 | 940-650 | STOPPER SCREW M5X14 2 | FOR FRA SUI

67 | 860-132 | STOPPER SCREW M5X8 3 | FOR FRA,SUI

68 | 960-131 | GUIDE (A) 1 | FOR FRA.SUI

69 | 949-322 | FLAT HD. SCREW M4X10 (10 PCS.) 4 | FOR FRA,SUI

71 | 958-144 | TERMINAL 50051 (10 PCS.) 1 | FOR NOISE SUPPRESSOR

72 | 980-083 | TERMINAL 2 | FOR NOISE SUPPRESSOR,FOR NZL
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OPTIONAL ACCESSORIES

TR-6

’LEO"_“ CODE No. DESCRIPTION uggb REMARKS
601 | 960-103 | TEMPLATE GUIDE 1
602 | 956-801 | DOUBLE FLUSH TRIMMING BIT (TCT) DBX8 1
603 | 956-804 | FLUSH TRIMMING BIT (TCT) DeXe 1
604 | 956-807 | STRAIGHT BIT (TCT) DBXS 1
605 | 960-117 | ROUND OVER BIT (TCT) DEXR6X20 1
606 | 956-814 | CHAMFERING BIT (TCT) 45° D8X20 1
807 | 956-815 | DOVETAIL BIT (TCT) D6X12 1
608 859~ 025 CHAMFERING BIT (FCT)80° W/BEARING D8X20 1
608 | 959-026 | FLUSH TRIMMING BIT (TCT) W/BEARING DEX10 1
610 | 959-027 | RABBETING BIT (TCT} W/BEARING D6X26 1
511 958-028 CHAMFERING BIT (TCT) 45° W/BEARING D8X20 1
612 | 959-020 | CHAMFERING BIT (TCT) 45° W/BEARING D8X20 1
613 959-030 ROUND OVER BIT (TCT) W/BEARING DBXRaX21 1
614 859- 031 ROUND OVER BIT {TCT) W/BEARING D&8XRaX28 1
815 | 950-032 | COVE BEARING BIT {TCT)W/BEARING D6XREX20 1
816 9509-033 COVE BEARING BIT (TCT)W!'BEARING DeXRaxze 1
617 958-034 COVE BEARING BIT {TCT)W/BEARING D&8XR3X20 1
618 | 850-035 | COVE BEARING BIT (TCT)W/BEARING DEXR5X20 1
610 | 950-038 | COVE BEARING BIT(TCTIW/BEARING DSRAX20.5 1
620 | 959-037 | COVE BEARING BIT (TCT)W/BEARING DSXREX25 1
821 | 959-038 | CHAMFERING BIT (TCT) W/BEARING DBX20 1
822 | 950-03¢ | CHAMFERING BIT (TCT) W/BEARING DBX26 1
623 959-040 ROUND OVER BIT (TCT)W/BEARING D8XR2.5X20 1
624 | 958-041 | ROUND OVER BIT (TCT)W/BEARING DeXRE.5X28 1
825 | 950-042 | ROUND OVER BIT (TCT)W/BEARING DIXREX20.5 1
626 | 8509-043 | ROUND OVER BIT (TCT) W/BEARING DEXREX26 1
627 | 959-044 | ROMAN OGEE BIT (TCT)W/BEARING DBXR.5X20 1
828 | 959-045 | ROMAN OGEE BIT (TCT) W/BEARING DEXROX20 1
620 | 959-048 | DOVETAIL BIT (TCT) W/BEARING DaX15 i
830 | 959-049 | BEARING SET R1030 FOR TRIMMING BIT 1
631 | 950-050 | BEARING SET 1830 FOR TRIMMING BIT 1
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